Community Pharmacy Hospital Discharge Pathway — Pilot

Service overview

e Confirm service / stock availibilty

dieneecllbicel s o Confirm access to clinical mailbox
hospital pharmacy

team

e Interpret IDL and dispense medicines using LOCAL services on UCF (see
below)

e Medicines supplied via PDG CP 22 066

IDL recieved

electronically

* |ssue medication and provide any relevant counselling and/or advice
Patent * Give out patient experience survey and ask to complete and return

At o Complete MS form - data collection/feedback/claim
presents or delivery

service

Interpreting the immediate Discharge Letter (IDL)

TOP half of IDL:
Umiversity Hospital Crosshouse, . -
e Pramac precrption | HHS
- H—
KOsk, Pharmacy Prescription by | ""'_‘v:"
Phare | uM TESTING = & Arran
I
M&w:n:z @ 14:05:53 \
To:  Unknown Scotiand GP Be; PATIENT TESTOM \
Unknown SOME HOME, SOME TOWN, NR SOME CITY, . 1AB
2CD
DoB: 12071870
Hosp. Moo 1234587885
CHI Mo 2000040120

0822022

Ward: WARD 2A - XH
Mode of Admission: Planned admission Consultant: Mr Nnamdi Obi (Orthopaedics)

Testing

Please contact T&OD Clinical Pharmacy Team on: 01563 828885 camying page #3740
betaeen D830 and 18:00

Patient details

Pharmacy team contact details



BOTTOM half of IDL:

Allergy Intolerance Reaction

PENICILLINS Breathing Difficulties /
Allergy records are as recorded af time and date of printing

Days GP to

Drug Dose Route Frequency Supply continue
DALTEPARIN 5000 units in 0.2mL Pre-Filled 5000 unit Subcutaneous  ONCE daily at 6pm 41 No
Syrings Bolus Injection

DIHYDROCODEINE 30 mag Tablets 30 mg Ciral FOUR times daily - 7am;1pm;:Spm; 10pm 28 Yes

'WHEN REQUIRED - FOR PAIN
please supply 1 x OF - last polsted on 122022 09:39 By
MISS ERLION CLARK

FLUCLOXACILLIN 500 mg Capsules 500 mg Ciral FOUR times daily - 7am; Lpm;epowI0pm 5 Mo
LACTULOSE Oral Solution 10 mL Oral TWICE dailg4f 7am and 10pm 28 Yes
PARACETAMOL 500 mg Tablets 1000 mg Oral FOUR times daily - 7am;1pm;5pm; 10pm e Ye

'WHEN REQUIRED - FOR PAIN

please supply 100 tablsts

~ st ppolsted on R LL2027 09:38 by
MISS ETLIOM CLARK

BISOPROLOL 2.5 mg Tablets L ONCE daily at 7am Patients
O Supply

Yes

This is what would be supplied from community pharmacy via PGD and UCF.

For this EXAMPLE the following would therefore be supplied:

e 41 x Dalteparin 5000 units on 0.2ml prefilled syringes. It be injected ONCE daily at 6pm.

e 100 x Dihydrocodeine 30mg tablets. ONE four times a day when required for pain. (NB IDL says supply 1 x
OP)

e 20 x Flucloxacillin 500mg caps. ONE four times a day for five days.

e 500ml x Lactulose solution. 10ml TWICE daily. Exact quantity would be 560ml which would also be OK.
e 100 x Paracetamol 500mg tablets. TWO four times a day when required for pain (NB IDL says supply 1 x OP)

" This is a list of the other drugs that a patient is on that don’t need issued at this time. You may (as you would
normally) discuss other medicines with the patient and help them to arrange repeat supplies etc if required. If an
urgent supply of regular medicines was required, this should be done in the usual manner via the urgent care PDG.



